EXHIBITS



M:\Jobs\500's\527.75\ENG\MXD\Exhibit 1 5-year development.mxd

Legend

* Marana Treatment Facilities

PINAL AIRPARK RD /

Marana Sewer Collection System

Marana Town Limits

A ———- Pima/Pinal County Line
= -
E l J PMA Boundary
S
3 Development Areas
\ 2 o Name
Ié Qo: HARDIN RD
x HARDIN RD
\ L E o I || cypress Gardens
= .
\ B b KIRBY HUGHES RD I B rianchetto Farms
]
2 o I - Gladden Farms
Marana WRF SAGEBRUSHRD 4 San Lucas I Marana Main st.
w
VEETEL SR S I || Rancho Marana Town Center
O|MARANARD & ]
1T E ; Rancho Marana Town Center Saguaro Bloom
w o
//’\\ N = GRIERRI] o \ I:] San Lucas
TRICO MARANA RD = AN < .
AN S \Q |:| Tangerine Commerce Park
\ Cypress Gardens & & \
\ i > RnErT RD ”é \E - Vanderbilt Farms
[...]
PLC
PPE
psig
PWWEF
RAS
SEPS
SES
SOR
SRT
SVi
TDH
TKN
™
TN
Town
TSS
uv
VFD
VOCs
WAS
WRF
WWTP

May 2016

programmable logic controller
personnel protective equipment
pounds per square inch gauge
Peak Wet Weather Flow
returned activated sludge
Secondary Effluent Pump Station
service entrance switchboard
surface overflow rate

solids retention time

sludge volume index

total dynamic head

total Kjeldahl nitrogen
technical memorandum

total nitrogen

Town of Marana

total suspended solids
ultraviolet

variable frequency drive
volatile organic compounds
waste activated sludge

water reclamation facility
wastewater treatment plant

pw:\\Carollo/Documents\Client/AZ/Marana/10067A00/Deliverables/TM02\TM 02 (Final-Final)



Technical Memorandum No. 2

EXISTING FACILITIES EVALUATION

1.0 INTRODUCTION

The Town of Marana (Town) owns and operates the Marana Water Reclamation Facility
(WRF), which has an operating capacity of 500,000 gallons per day (gpd). At this facility,
wastewater receives primary, secondary, and tertiary treatment.

For secondary treatment, the WRF uses a Biolac® treatment system. A separate treatment
system consisting of four package biological nutrient removal (BNR) package plants with a
combined capacity of 0.2 million gallons per day (mgd) is also located onsite but is not in
use. The tertiary treatment system, installed in 2008, consists of sand filtration and
ultraviolet (UV) disinfection system and is designed to handle up to 3.5 mgd.

Solids are hauled off site daily and represent the second highest operational cost of the
WREF. Effluent is discharged to a tributary of the Santa Cruz River; however, a recharge
facility adjacent to the Marana WRF has been designed and will soon be constructed. Once
in operation, this facility will recharge all the tertiary effluent produced at the WRF, so that
reclaimed water storage credits may be accrued.

Figure 2.1 and Figure 2.2 present process flow diagrams of the liquids and solids flows,
respectively.

The Marana WRF now operates at an average daily flow rate of approximately
355,000 gpd, which is 71 percent of the secondary treatment system's capacity. The Town
projects that within 10 years the Marana WRF will need a capacity of 1.0 to 1.5 mgd.

Prior to starting a plant expansion, the Town desires to complete a Master Plan evaluation
of the WRF in order to lay out a methodical plan for future phased expansions to meet the
needed capacity and to evaluate the most appropriate treatment process to meet the
Town's goals.

1.1 Purpose of Technical Memorandum

This technical memorandum (TM) documents the following existing conditions:
. Treatment plant's processes.
. Capacity of processes.

° Physical conditions of the facilities.

May 2016 2-1

pw:\\Carollo/Documents\Client/AZ/Marana/10067A00/Deliverables/TM02\TM 02 (Final-Final)



LIQUIDS PROCESS FLOW DIAGRAM

FIGURE 2.1

TOWN OF MARANA
MARANA WATER RECLAMATION FACILITY MASTER PLAN

pw:\\Carollo/Documents\Client/AZ/Marana/10067A00/Deliverables/TM02\Figure 2-1




SOLIDS PROCESS FLOW DIAGRAM

FIGURE 2.2

TOWN OF MARANA
MARANA WATER RECLAMATION FACILITY MASTER PLAN

pw:\\Carollo/Documents\Client/AZ/Marana/10067A00/Deliverables/TM02\Figure 2-2




Specifically, the following tasks were included in this evaluation:

. A one-day plant site visit was conducted in which engineers of various disciplines
observed the electrical, mechanical, and structural condition of the existing facilities.
They noted deficiencies and evaluated the potential of existing facilities to be used in
future phases.

. The existing filter operation was reviewed to determine the volume of backwash and
its impact on plant systems.

o The existing hydraulic profile was modeled and evaluated to determine the current
and future locations of flow restrictions, if any.

. Computer simulation modeling of the liquid process stream was performed with
BioWin software, using plant operating records for calibration.

o A solids balance was performed based on the results of the calibrated modeling
effort. The total solids produced at the WRF (dry tons per day) for screenings and
waste solids were estimated.

. A review of the 100-year flood elevation and existing mitigation measures was
performed.

o An energy assessment was conducted using the current Environmental Protection
Agency (EPA) guideline and reference tools.

. The emergency backup system was evaluated for capacity under current plant
electrical loads.

1.2  Current Operating Permits

The requirements of current major regulatory and operating permits for the WRF are
summarized below.

121 AZPDES Permit

The WREF discharges treated effluent to an unnamed wash flowing to the Santa Cruz River.
These discharges are under legal authority of the current Arizona Pollution Discharge
Elimination System (AZPDES) Permit No. AZ0024520. The permit was issued on

April 13, 2012, and runs through April 12, 2017. After that date, the permit must be
renewed. The permit was last modified to allow a discharge flow up to 3.5 mgd.

According to this permit, effluent must be monitored and reported for the following:
. Flow.
. Biochemical oxygen demand (BOD).

° Total suspended solids.

May 2016 2-4

pw:\\Carollo/Documents\Client/AZ/Marana/10067A00/Deliverables/TM02\TM 02 (Final-Final)



o E. coli.

o Total chlorine residual.
. Cyanide.

. pH.

. Trace substances, including ammonia, temperature, sulfides, mercury, oil, and
grease.

. Whole effluent toxicity, which determines the toxicity of effluent on sample selected
organisms, specifically green algae, fathead minnow, and water flea.

. The character of the effluent, including its general chemistry, microbiology, metals,
and volatile organic compounds, which include several of the constituents listed
above as well as total Kjeldahl nitrogen, nitrate/nitrite, dissolved oxygen, and total
dissolved solids.

Other conditions of the permit are as follows:

o The discharge shall not cause an increase in the ambient water temperature of more
than 3.0 degrees Celsius.

° Unless the percent saturation of oxygen remains equal to or greater than 90 percent,
the discharge shall not cause the dissolved oxygen concentration in the receiving
water to fall below:

- 3 milligrams per liter (mg/L) from 3 hours after sunrise to sunset.
- 1 mg/L from sunset to 3 hours after sunrise.

1.2.1.1 Biosolids

The AZPDES permit also governs the ultimate disposal of biosolids (called non-hazardous
sewage sludge as defined in 40 CFR 503.9). This permit states that all sewage sludge
generated at the facility shall be stored, dewatered, and hauled off site for disposal at a
State approved facility.

Currently, waste activated sludge is settled and decanted to reduce the volume and is then
hauled approximately 54 miles to the Casa Grande WREF for further treatment and disposal.
The upcoming plant expansion will modify and improve the solids handling process with the
goal of disposing dewatered solids at the Marana Regional Landfill 11 miles away. At that
time, the AZPDES permit should be modified to reflect the changed operations and disposal
location for biosolids.

1.2.2 Aquifer Protection Permit

The WRF produces effluent classified as Class B+ Reclaimed Water as defined in the
Arizona Administrative Code (A.A.C.) R18-11-305 and R18-9-206. The Aquifer Protection
Permit (APP) No. P-100631 regulates the effluent quality.

May 2016 2-5

pw:\\Carollo/Documents\Client/AZ/Marana/10067A00/Deliverables/TM02\TM 02 (Final-Final)



The operators regularly monitor the treated and disinfected effluent downstream of the UV
disinfection unit and report the results to the Arizona Department of Environmental Quality
(ADEQ). The effluent is monitored for the following:

. Daily Flow and Average Monthly Flow for discharge to the Santa Cruz outfall and
on-site reuse.

. E. coli.
. Total nitrogen (5 sample rolling geometric mean).
. Metals, such as lead and mercury.

. Volatile organic compounds, including total trihalomethanes.

In addition, groundwater quality must be monitored for parameters of concern including:
. Total nitrogen, total Kjeldahl nitrogen, nitrate, and nitrite.

o Total coliform.

. Metals, similar to the effluent monitoring.

. Volatile organic compounds (VOCs), also similar to the effluent monitoring.

The current APP approves multiple phases of the WRF, as described below:

. Existing WRF: Permits flow up to 0.7 mgd using the Biolac® treatment system,
biological nutrient removal package plants, filtration, UV disinfection, and back-up
chlorination and dechlorination.

. Phase 1: Permits flows up to 2.0 mgd and includes the addition of:

A 1.5 mgd oxidation ditch with clarifiers,

New Headworks,

New Influent Pump Station, and
- New solids thickening and storage facilities.

. Phase 2: Permits flows up to 3.5 mgd, and includes an additional train of oxidation
ditch and clarifier(s). Filters and UV disinfection currently installed at the existing WRF
are sized for this Phase 2 flow rate.

The Town has completed the design of recharge basins to be constructed on the property
immediately east of the WRF. The APP permit has been revised to allow the treated
effluent to be recharged at the new recharge facilities. Once operational, the new recharge
basins will be the Town's preferred disposal method of the Class B+ reclaimed water.

If the recharge basins are unavailable for any reason, the next preferred option is to use a
reclaimed water spraying field. Although the Town will continue to maintain the AZPDES
outfall to the Santa Cruz River, it is the least preferred method of disposal.

May 2016 2-6

pw:\\Carollo/Documents\Client/AZ/Marana/10067A00/Deliverables/TM02\TM 02 (Final-Final)



As part of the recharge basin project and APP permit expansion, additional monitoring wells
have been constructed to monitor the groundwater hydraulically upstream and downstream
of the recharge basins.

2.0 EXISTING FACILITIES ASSESSMENT

The Marana WRF consists of the following facilities:
. Preliminary treatment (Headworks).

° Influent pumping.

. Secondary treatment.

° Secondary effluent pumping.

o Filters.

. UV disinfection.

. Plant effluent outfall structure.

The WREF also includes backup systems for chlorination/dechlorination and auxiliary
systems for odor control, utility water, and standby power generation. The assessment
includes equipment sizes and capacities verified during the October 29, 2015, site visit or
as shown in the Engineering Report for the Marana Wastewater Treatment Plant (WWTP)
Facility Upgrade and Expansion, which was prepared for Pima County Regional Water
Reclamation Department (PCRWRD) by Stantec Consulting, Inc. in April of 2009.

Figure 2.3 shows a site plan for the Marana WRF.

May 2016 2-7

pw:\\Carollo/Documents\Client/AZ/Marana/10067A00/Deliverables/TM02\TM 02 (Final-Final)



MARANA WRF SITE PLAN

FIGURE 2.3

TOWN OF MARANA
MARANA WATER RECLAMATION FACILITY MASTER PLAN

pw:\\Carollo/Documents\Client/AZ/Marana/10067A00/Deliverables/TM02\Figure 2-3




2.1 Preliminary Treatment (Headworks)

During preliminary treatment, the influent wastewater is screened to remove rags and
debris. The screened wastewater is then pumped to the secondary treatment process.

The existing Headworks structure is composed of influent flow monitoring, mechanical bar
screen, grit removal chamber, and influent sampling. It receives wastewater from a 12-inch
diameter sewer connected to Gladden MH-2 just outside the east property line. Manhole
MH-2 is fed by a 12-inch diameter sewer pipe from Gladden MH-1, where the 24-inch
Gladden interceptor ends.

At the Headworks, a 3-inch Parshall flume monitors influent flow. When properly calibrated,
the Parshall flume measures flows ranging from 15 to 830 gallons per minute (gpm) (0.22 to
1.2 mgd).

Downstream from the Parshall flume is an in-channel fine screen unit with manual bypass
screen installed in parallel channels. The fine screen is a Comarco 12-inch self-cleaning
3-millimeter (mm) mechanical bar screen constructed of stainless steel. Screenings are
conveyed to a washer/compactor and then discharged into a custom screenings bin. The
screenings dumpster is emptied twice per week.

A third channel houses a Lakeside Microstrainer (12-inch self-cleaning 2-mm fine screen)
that serves as a back-up to the Comarco mechanical bar screen.

Downstream from the mechanical bar screen are two parallel gravity grit removal channels.
Adjustable weirs located both upstream and downstream control the flow to each channel.
Grit is removed manually from each channel twice per week. A composite auto-sampler
collects samples downstream of the grit removal channels, to be analyzed for process
control.

Table 2.1 summarizes the existing preliminary treatment facilities.

Table 2.1 Preliminary Treatment Facilities
Marana Water Reclamation Facility Master Plan
Town of Marana

Description Unit Value
Flow Metering
Type of Metering Equipment -- Parshall Flume
Number of Units ea 1
Size in 3.0
Capacity M mgd 1.2
May 2016 2-9

pw:\\Carollo/Documents\Client/AZ/Marana/10067A00/Deliverables/TM02\TM 02 (Final-Final)




Table 2.1

Town of Marana

Preliminary Treatment Facilities
Marana Water Reclamation Facility Master Plan

Description Unit Value
Screening Equipment
Total Number of Screens ea 3
Screen No. 1
Type -- Manual Bypass Screen
Number of Units ea 1
Capacity @ mgd 1.1
Bar Spacing mm Unknown
Screen No. 2
Type -- Mechanical Bar Screen
Number of Units ea 1
Capacity @ mgd 1.0
Bar Spacing mm 3.0
Bar Screen Horsepower, Each hp 3
Model -- MS14-500-3
Manufacturer - Comarco
Washer Compactor Horsepower, Each hp 3
Model - MSWP15-150
Manufacturer -~ Comarco
Screen No. 3
Type -- Mechanical Bar Screen
Number of Units ea 1
Capacity mgd 0.68
Bar Spacing mm 3
Bar Screen Horsepower, Each hp 2
Model -- Microstrainer
Manufacturer -- Lakeside
Grit Removal
Type of Grit Handling -- Gravity
Number of Channels ea 2
Channel Width ft 1 foot-0 inch
Channel Length ft 30 feet-0 inch

Notes:

(1) From Stantec Facility Upgrade and Expansion Engineering Report.
(2) From Stantec Interim Plant Upgrade Drawings, Project No. C-343.

May 2016

pw:\\Carollo/Documents\Client/AZ/Marana/10067A00/Deliverables/TM02\TM 02 (Final-Final)




2.1.1 Conditions Assessment

The existing Headworks structure was originally constructed in 2006. The current Comarco
mechanical bar screen was installed in 2013. Both it and the manual bypass screen are
constructed of stainless steel and appear to be in good operating condition. Although the
Lakeside Microstrainer with concentric conveyor/dewatering screw is not regularly
operated, the Town has noted that it is also in good operating condition.

At the hydraulic entry to the Headworks, concrete corrosion was observed, likely from
hydrogen sulfide release where the influent is agitated. Although the damage looks
relatively limited, the area should be repaired with a chemical resistant repair mortar. To
stop the corrosion, the covers in that area could be replaced with grating or the air space
ventilated under a slight negative pressure to an odor control system.

2.1.2 Potential Use for Future Phases

A hydraulic model was completed to evaluate the hydraulic capacity of the existing
Headworks. The capacity of the 12-inch diameter sewer piping feeding the existing
Headworks is sufficient to handle flows up to 1.4 mgd based on the slope of construction.
For flows exceeding 1.4 mgd, the piping should be replaced with a larger pipe sized to meet
the capacity of the 24-inch Gladden interceptor.

The Headworks structure has a maximum hydraulic capacity of 1.5 mgd and is limited both
by the capacity of the 8-inch line between the Headworks and the Influent Pump Station
(IPS) and by the physical size of the Parshall flume. For the future expansion of the plant,
upgrading the existing Headworks to accommodate additional capacity is not physically
feasible. Therefore, a new Headworks structure should be constructed.

2.2 Influent Pump Station (IPS)

Screened influent is conveyed by gravity to the IPS via an 8-inch diameter pipeline. The wet
[...]
Town of Marana

Description Unit Value

Chlorination System @

Type -- Liquid Sodium Hypochlorite
Storage gal 1,000

Number of Tanks -- 1

Volume, each gal 10,000

Feed Pump Type -- Diaphragm-type metering pumps
Number ea 2

Dechlorination System @

Type -- Liquid Sodium Bisulfite
Storage gal 2 x 55

Number of Tanks -- 1

Volume, each gal 10,000

Feed Pump Type -- Diaphragm-type metering pumps
Number ea 2

Note:

(1) From Stantec SE Pump Station, Filtration & UV System, Package One, Project No. 3MAR10.

2.9.1 Conditions Assessment

The chlorine disinfection system was completely refurbished in 2015. The dechlorination
system is being refurbished with an expected completion time of early 2016. At that point,
both systems will be in excellent operating condition.

The Town has reported that the seals for the slide gate feeding the Effluent Storage Pond
need to be replaced.

2.9.2 Potential Use for Future Phases

This Effluent Storage Pond will continue to provide a source of water for the utility water
and reuse pump stations during future plant expansions.

2.10 Sludge Storage

The sludge storage tank has a capacity of approximately 16,500 gallons. Using a single
dry-pit submersible pump, the sludge from the storage tank is transferred to trucks and
hauled off-site for final disposal. Coarse bubble diffusers mounted inside the sludge tank

May 2016 2-25

pw:\\Carollo/Documents\Client/AZ/Marana/10067A00/Deliverables/TM02\TM 02 (Final-Final)



prevent the sludge from becoming septic and generating odor. The diffusers are fed by a
positive displacement blower mounted adjacent to the storage tank.

Table 2.9 summarizes the existing sludge storage system.

Table 2.9 Existing Sludge Storage System
Marana Water Reclamation Facility Master Plan
Town of Marana

Description Unit Value

Storage Tank ®

Type -- Vertical, Cylindrical
Number of Tanks -- 1

Volume, Each @ gal 16,500
Waste Transfer Pump

Number of Pumps ea 1

Type -- Dry-pit Submersible
Capacity, Each gpm 250
Horsepower, Each hp 23

Speed Control -- Constant Speed
Model -- CT3085
Manufacturer -- Flygt

Aeration/Mixing Blower

Number -- 1

Type -- Positive Displacement
Capacity, Each cfm Unknown
Horsepower, Each hp 5

Design Discharge Pressure psig Unknown
Notes:

(1) Decant from the Sludge Holding Tank is recycled to the IPS. The decant pump is operated
manually prior to sludge transferring activities.
(2) From Stantec Interim Plant Upgrade Drawings, Project No. C-343.

2.10.1 Conditions Assessment

The sludge holding tank and waste transfer pump were installed in 2006. A new aeration
blower was installed in the summer of 2015. Despite manual decanting, the system appears
to be in good operating condition.

May 2016 2-26

pw:\\Carollo/Documents\Client/AZ/Marana/10067A00/Deliverables/TM02\TM 02 (Final-Final)



2.10.2 Potential Use for Future Phases

This sludge holding tank can continue to store sludge or thickened solids during future plant
expansions, if necessary.

2.11 Ancillary Systems

2.11.1 Reuse Water System

Without a potable water system available, the WRF relies on two separate systems for
reuse water. The Utility Water System is located south of the Effluent Storage Pond and
includes three vertical lineshaft pumps and a hydropneumatic tank.

Plant effluent is pumped from the Effluent Storage Pond for various uses around the site.
The non-potable well water from Monitoring Well M-1 is currently used for sinks and toilets
in the Control Building.

Table 2.10 summarizes the existing reuse water systems.

Table 2.10  Existing Reuse Water System
Marana Water Reclamation Facility Master Plan
Town of Marana

Description Unit Value

Utility Water Pumps
Type -- Vertical Lineshaft
Number M ea 3

Non-Potable Water Pump (Water Supply Well M-1)

Type -- Monitoring Well
Number -- 1
Note:

(1) One utility pump is used for irrigation purposes only.

2.11.2 Conditions Assessment

It is estimated that the existing reuse water systems were part of the original plan
construction. The air compressor is no longer in service. The pumps appear to be in good
operating condition.

2.11.3 Potential Use for Future Phases

The reuse water systems will continue to serve the plant in their current capacity during
future plant expansions.

May 2016 2-27

pw:\\Carollo/Documents\Client/AZ/Marana/10067A00/Deliverables/TM02\TM 02 (Final-Final)



3.0 FLOODPLAIN EVALUATION

The Marana WREF is located adjacent to the floodplain of the Santa Cruz River. Based on
information from the National Flood Insurance Program by the Federal Emergency
Management Agency (FEMA), Pima County's Regional Flood Control District (The County)
has established 100-year base flood elevations at various cross-sections along the Santa
Cruz River. Figure 2.4 illustrates these flood elevations in relation to the WREF site.

After a significant flood event in 2006, the County required that a berm be constructed
along the floodplain to protect process basins and structures would during a 100-year flood.
Construction plans show the berm elevation to be approximately 1924.00, which is
sufficiently higher than the predicted flood elevation (1921.00) adjacent to the plant.

Since completing the berm, the facility has not been flooded. However, for flood events
more severe than the 100-year flood, the southeast portions of the WRF may experience
flooding. Currently, no critical facilities are located in this area.

4.0 HYDRAULIC CAPACITY EVALUATION

The hydraulic profile for the plant was modeled using Hydraulix®, which is a proprietary
computer-based hydraulic modeling software developed by Carollo Engineers. The
program starts with a downstream elevation, the 100-year flood elevation at the outfall
structure, and calculates the head loss, hydraulic grade line, and energy grade line through
the upstream elements. For purposes of this TM, the hydraulic model was run at the three
flow scenarios listed in Table 2.11.

Table 2.11  Hydraulic Modeling Scenarios
Marana Water Reclamation Facility Master Plan
Town of Marana

Influent Flow

Model Run Description (mgd)
Current Plant Average Annual Daily Flow (AADF) 0.355
Plant Design Average Annual Daily Flow 0.500
Peak Hour Flow of the Design AADF (3.0 x ADF) 1.50
May 2016 2-28

pw:\\Carollo/Documents\Client/AZ/Marana/10067A00/Deliverables/TM02\TM 02 (Final-Final)



100-YEAR BASE FLOOD ELEVATIONS

FIGURE 2.4

TOWN OF MARANA
MARANA WATER RECLAMATION FACILITY MASTER PLAN

pw:\\Carollo/Documents\Client/AZ/Marana/10067A00/Deliverables/TM02\Figure 2-4




4.1 Hydraulic Control Locations

The pump stations lift the flow up to a hydraulic head, where the wastewater flows by
gravity through various processes, pipes, and channels. The hydraulic profile of the facility
is divided into the following hydraulically isolated sections:

° Section 1: Gravity flow from the collection system, into the Headworks facility
(Parshall flume, bar screen, and grit channel) to the Influent Pump Station.

. Section 2: Lifted from the Influent Pump Station (IPS), through the Biolac® system,
over the clarifier weirs, and to the Secondary Effluent Pump Station (SEPS).

. Section 3: Lifted from the SEPS, up to the filter influent channel, through the deep
bed sand filters, through the UV disinfection system, to Metering Dechlorination Box
No. 2, and to the Santa Cruz River via the 30-inch outfall pipe and structure.

The output for the hydraulics model run is included in Appendix A.

4.2  Findings and Recommendations

The modeling results are discussed below.

° Section 1: This hydraulic section presents several flow restrictions, as described
below.

a. The Parshall flume is 3 inches wide, and when properly calibrated will measure
flows ranging between 15 to 830 gallons per minute (gpm) (0.22 to 1.2 mgd). At
the design peak hour flow rate of 1.5 mgd, the water surface in the Parshall
flume would be within 0.10 foot of overtopping the structure. The picture below
illustrates this point by showing the water surface elevation in the Parshall
flume during a typical inflow event is within inches of the top of the structure.

Parshall Flume at Headworks

May 2016 2-30

pw:\\Carollo/Documents\Client/AZ/Marana/10067A00/Deliverables/TM02\TM 02 (Final-Final)



The 8-inch pipe between the Headworks and the IPS can convey approximately
1.5 mgd before exceeding reasonable velocities (6.7 fps) and creating
additional friction losses, which in turn raise the upstream water surface.

b. The depth of the IPS is only 9.5 feet below the invert of the 8-inch inlet pipe.
Assuming a minimum water level of 2 feet is required to keep the IPS pumps
submerged, the active volume in the IPS is less than 30,000 gallons. At an
incoming peak hour rate of 1.5 mgd (1,042 gpm) and assuming only one
influent pump is operating, the active volume equates to approximately
20 minutes of flow equalization before flows would begin to backup into the
Headworks.

C. The 12-inch sections of gravity sewer inside the WRF are capable of conveying
approximately 1.2-1.4 mgd at full pipe flow based on their relatively flat slopes.

. Section 2: The piping is sufficiently sized to handle a combined peak hour flow of
1.5 mgd with return flows from the filter backwash drain pump station and pipe
velocities ranging from 1.8 to 3.25 fps. There are no major flow restrictions in this
hydraulic section for the current plant capacities.

. Section 3: There are no major flow restrictions or issues under the three flow
scenarios shown in the table above. The FRP V-notch weir in Metering Dechlorination
Box No. 2 (the last weir before the outfall to the Santa Cruz River) has a top elevation
of 1921.50 and a bottom (discharge) elevation of 1920.50. The 100-year flood
elevation is 1921.0. Therefore, the weir opening is slightly submerged if the
downstream river is at its 100-year flood elevation. However, the dechlorination
manhole structure itself will not be over-topped (top elevation of 1924.50), and the
weir at the end of the UV system (elevation 1924.0) will not be submerged. The
channels and piping of this hydraulic section are more than sufficiently sized for the
current plant design flows.

4.3 Hydraulic Design Considerations in Potential Future Process
Selections

The FRP weir inside Metering Dechlorination Box No. 2 could be modified to make the
weir's entire length 1921.50, above the 100-year flood plain elevation of 1921.00. This
would have no impact on the upstream UV channel and discharge.

The SEPS currently lifts water approximately 12 feet from the level of the Biolac® discharge
to the filter inlet channel. Future preliminary and secondary treatment processes could be
raised above ground and above 100-year flood elevations. This could eliminate the need for
this internal process pump station and reduce pumping costs.

A detailed hydraulic profile of future process scenarios will be evaluated as part of the
master planning of future phases.

May 2016 2-31

pw:\\Carollo/Documents\Client/AZ/Marana/10067A00/Deliverables/TM02\TM 02 (Final-Final)



5.0 TREATMENT PROCESS EVALUATION

Below is a detailed evaluation of the secondary treatment system and its performance to
reliably meet permit effluent limitations.

5.1 Existing Process Description

The secondary treatment process is an extended aeration activated sludge system based
on a Biolac® system (manufactured by Parkson). This system consists of a lined earthen
basin (aeration basin) and integral rectangular secondary clarifiers. Although the air diffuser
assemblies have been replaced with the same type of tubular membrane units from a
different manufacturer (Bioworks), the original aeration system controls and operating
philosophy remain in place.

The treatment process is designed to remove biological nitrogen by cycling aeration on and
off in alternating groups of aeration diffusers throughout the aeration basin. This cycling
alternates oxic and anoxic conditions in the aeration basin volume within a relatively long
solids and hydraulic retention time.

The existing air diffuser system consists of eight aeration "chains." Air delivery is
individually controlled by an electrically actuated valve for each chain, which has seven
diffuser assemblies with four diffusers per assembly. Chains are numbered starting at the
clarifier end with Chain No. 1 and ending with Chain No. 8 at the influent side of the
aeration basin.

Due to concerns over the basin's HDPE liner integrity, Chain No. 8 has only 6 diffuser
assemblies. To accommodate basin liner repairs, Chain Nos. 5 and 8 were turned off for
several weeks around the time of this evaluation.

The standard operating mode of the aeration system is as follows:

. Air to Chain Nos. 1 and 2 is continuously on at a low flow rate, achieving dissolved
oxygen concentrations of approximately 0.2 mg/L towards the end of the aeration
basin.

) Air is cycled on and off between two groups of chains: 3, 4, and 5 and 6, 7, and 8.
Every 60 minutes, the air is alternated from one group to the other, creating
alternating oxic and anoxic conditions in the aeration basin. Currently, the air cycle
interval has been adjusted to 70 minutes to assist with denitrification.

) A system of positive displacement air blowers sends process air to the activated
sludge system. The blower system has a PLC that controls the air delivery to the
alternating groups of aeration chains controlled by the automated airflow valves.
Blower speed is determined by averaging the dissolved oxygen concentration over
two air cycle intervals.

May 2016 2-32

pw:\\Carollo/Documents\Client/AZ/Marana/10067A00/Deliverables/TM02\TM 02 (Final-Final)



Two integral secondary clarifiers at the end of the aeration basin separate solids from
liquids of the activated sludge. However, since no mechanism isolates each clarifier, the
entire aeration basin with the two integral clarifiers effectively acts as a single treatment
train.

The secondary clarifiers have a single "v-shaped" sludge hopper and use an airlift
mechanism to remove the settled activated sludge from the bottom of the clarifiers. Most of
the activated sludge is returned to the head of the aeration basins RAS, with a smaller
portion wasted to the sludge storage tank WAS.

5.2 Process Data Analysis

Process data between September 2014 and September 2015 were used to evaluate the
performance of the secondary treatment process. Table 2.12 summarizes the process data
used for this evaluation.

Effluent Nitrogen. The effluent nitrogen data indicate that the activated sludge process is
removing nitrogen well below the total nitrogen (TN) alert level of 8 mg/L and the TN permit
limit of 10 mg/L.

Effluent ammonia data are usually below 1 mg/L, indicating that the system is performing
full nitrification most of the time.

The average effluent nitrate of just below 2 mg/L indicates very good denitrification, as
expected for the relatively large system volume and low dissolved oxygen concentrations
achieved by the cyclic aeration pattern of the Biolac® system.

There have been periods in which the 30-day average effluent nitrate concentration has
increased to approximately 3 mg/L (2 events) and 5 mg/L (1 event), likely due to
adjustments to the aeration cycles. While the effluent TN has not reached the alert level of
8 mg/L during these periods, the data indicate that adjustments to the aeration cycles are
critical for the performance of the BNR system.

Also, note that as the influent flows increase, the system SRT will drop and the aeration
cycle times will require adjustment to maintain the current level of nitrogen removal.

Solids Retention Time (SRT). The activated sludge system SRT for the period analyzed
was between 20 and 32 days, averaging 27 days. This is a typical range for extended
aeration systems and is consistent with the original design intent of the Biolac® system. As
flows increase, the system SRT will decrease unless the operating mixed liquor suspended
solids (MLSS) are increased to compensate the increased loads.

May 2016 2-33
[...]
The CSF is calculated with the two existing secondary clarifiers in service.

(3) Average SVI between September 2014 and September 2015.

(4) 92nd percentile SVI between September 2014 and September 2015.

(5) Maximum 30-day running average SVI between September 2014 and September 2015.

For capacity analysis, the maximum recommended MLSS with the existing secondary
clarifiers is 2,000 mg/L. Based on this analysis we estimate that an MLSS of 2,000 mg/L
can be supported by the existing secondary clarifiers for SVIs up to 192 mL/g and peak
flows up to 1 mgd (corresponding to an AADF of 0.5 mgd with a PDF PF of 2.0). This
condition is identified in bold in the table above.

5.3.2.2 Aeration Basin Capacity Evaluation

The aeration basin capacity was evaluated using the total SRT as the main process
capacity criteria (nitrogen removal is also discussed in Section 5.3.3). The total SRT for the
existing aeration basin was calculated discounting 50 percent of the aeration basin volume
in the side slopes and all the volume in the basin corners because those portions of the
basin do not contribute to the treatment process.

Table 2.15 summarizes the capacity evaluation for the aeration basin at the design loads
associated with the AADF of 0.5 mgd. At the maximum recommended MLSS of 2,000 mg/L
that can be supported by the secondary clarifiers (see Section 5.3.2.1), the total SRT is
expected to be between 11 and 14 days at the maximum month average day load
(MMADL) and annual average day load (AADL), respectively.

The analysis shows that the aeration basins have sufficient capacity to operate at the
design loads associated with the AADF of 0.5 mgd but at SRTs falling below typical values
for extended aeration systems (typically 20 to 30 days).

Nitrogen removal performance will be further discussed in Section 5.3.3.

May 2016 2-39

pw:\\Carollo/Documents\Client/AZ/Marana/10067A00/Deliverables/TM02\TM 02 (Final-Final)



Table 2.15  Capacity Evaluation of Existing Aeration Basin
Marana Water Reclamation Facility Master Plan
Town of Marana
Criteria Design MLSS @ High MLSS @
Influent AADL (lb/d) ©) 951 951
Influent MMADL (Ib/d) ©® 1,236 1,236
WAS Solids Production at AADL (Ib/d) 827 827
WAS Solids Production at MMADL (lb/d) 1,075 1,075
Aeration Basin Effective Volume (MG) 0.684 0.684
Design SVI (mL/g) 192 151
Design MLSS (mg/L) 2,000 3,000
Total SRT at AADL (days) 13.8 20.7
Total SRT at MMADL (days) 10.6 15.9
Notes:
(1) The Design MLSS scenario corresponds to the MLSS that can be supported with the existing
integral secondary clarifiers.
(2) The High MLSS scenario corresponds to a higher MLSS that could be operated if the SVI was
consistently at or below 150 mL/g, or if additional secondary clarifier were available.
(3) Loadings correspond to the AADF of 0.5 mgd, with a MMADL PF of 1.3.

The aeration basin would operate closer to extended aeration mode at the higher MLSS of
3,000 mg/L since the predicted SRTs are between 16 and 21 days for MMADL and AADL,
respectively. However, note that the secondary clarifiers would not be able to support
periods of poor sludge settling with SVI values above 150 mL/g.

Also note that the existing system does not provide redundancy. There is a single aeration
basin, and the two secondary clarifiers cannot be isolated. This is an important issue for
regular plant maintenance and should be addressed as the facility expands.

5.3.3 Nitrogen Removal Performance Evaluation

The existing activated sludge system's nitrogen removal system was evaluated using
dynamic process modeling in the BioWin process simulator. The regular operation mode of
the aeration chains was implemented in the model. The aeration basin was then generated
with three reactors in series to simulate the different sections of the single aeration basin as
defined by the grouping of the aeration chains.

Table 2.16 presents a summary of results under AADL conditions. Under the optimum DO
concentration, the system is able to remove nitrogen below the alert level of 8 mg/L TN.
However, the system is very sensitive to the DO concentration in the aeration basin, as
evidenced by the higher TN concentrations at DO concentrations above 1 mg/L. Therefore,
aeration system control is critical, and the system requires low DO concentrations to be
able to meet the TN goals.

May 2016 2-40

pw:\\Carollo/Documents\Client/AZ/Marana/10067A00/Deliverables/TM02\TM 02 (Final-Final)



Table 2.16  Nitrogen Removal Evaluation of Existing Aeration Basin

Marana Water Reclamation Facility Master Plan

Town of Marana

Criteria Scenario 1 Scenario 2 Scenario 3

Average DO in Zone 1 (Chains 6, 7 & 8) 0.3 0.2 0.1
Average DO in Zone 2 (Chains 3, 4 & 5) 1.8 1.2 0.5
Average DO in Zone 3 (Chains 1 & 2) 1.8 2.2 0.8
Average Effluent TN 13.7 9.5 5.7
Average Effluent NHs-N 0.0 0.0 0.1
Average Effluent NO3-N 11.3 7.0 2.7
Average Effluent NO2-N 0.0 0.0 0.6
Note:
(1) Loadings correspond to the AADF of 0.5 mgd.

Figure 2.5 shows the predicted diurnal nitrogen concentrations at the dissolved oxygen
concentrations shown in Figure 2.6. A closer examination of the diurnal effluent nitrogen
profiles indicates that effluent nitrite concentrations of up to 1.5 mg/L can be expected due
to the low DO conditions required for denitrification.

While this is not of concern when using ultraviolet disinfection, nitrite exerts a significant
chlorine demand, meaning care should be taken when performing chlorine disinfection. In
summary, the low DO required to achieve denitrification can also cause incomplete
nitrification, which may adversely affect chlorine disinfection and potentially the
overall nitrogen removal process. As flows continue to increase, the system must be
closely monitored and the necessary adjustments made to the aeration cycle times and air
flows.

May 2016 2-41

pw:\\Carollo/Documents\Client/AZ/Marana/10067A00/Deliverables/TM02\TM 02 (Final-Final)



Effluent Nitrogen Concentrations

4

CONC (mg/L)

CONC (mg/L)

2

:
I
N

!
I
\

|
L
N

1
SR
Al

|
L

NA LA
A A

1

/
Y8

/
s

J
Vs

/
s

/
s

/
Ys

/
s

A
YaYs

/
s

VAR
VL

Effluent Composite Total N (flow weighted)

0 0
1/1/2017 1/2/2017 1/3/2017 1/4/2017 1/5/2017 1/6/2017 1/7/2017 1/8/2017 1/9/2017 1/10/2017 1/11/2017 1/12/2017 1/13/2017 1/14/2017 1/15/2017
DATE

Influent Flow Effluent Ammonia N Effluent Nitrate N
Effluent Nitrite N Effluent Total inorganic N | | Effluent Composite Total inorganic N (flow weighted)

pw:\\Carollo/Documents\Client/AZ/Marana/10067A00/Deliverables/TM02\Figure 2-5

DIURNAL EFFLUENT NITROGEN
CONCENTRATIONS

FIGURE 2.5

TOWN OF MARANA
MARANA WATER RECLAMATION FACILITY MASTER PLAN




Dissolved Oxygen Concentrations

2
g
o
E
O
P
[e}
s | |
1
4 4 < < < < < < < < 4 4 4 L
‘ L4 MP L 4 L 4 L 4 L 4 L 4 L 4 L 4 L 4 L 4 L 4 9
0- " - - T - - - T - - " T - T - T - T - " T - T T T T T
1/1/2017 1/2/12017 1/3/2017 1/4/12017 1/5/2017 1/6/2017 1/7/2017 1/8/2017 1/9/2017 1/10/2017 1/11/2017 1/12/2017 1/13/2017 1/14/2017 1/15/2017
DATE

Header 2_1 Dissolved oxygen
Header 2_1 Composite Dissolved oxygen (flow weighted)

DIURNAL DISSOLVED OXYGEN
CONCENTRATIONS

Header 5_4 3 Dissolved oxygen

Header 8_7_6 Dissolved oxygen
Header 5 4 3 Composite Dissolved oxygen (flow weighted) <

< Header 8_7_6 Composite Dissolved oxygen (flow weighted) <

FIGURE 2.6

TOWN OF MARANA
MARANA WATER RECLAMATION FACILITY MASTER PLAN

pw:\Carollo/Documents\Client/AZ/Marana/10067A00/Deliverables/TM02\Figure 2-6




5.4 Process Evaluation Summary

The secondary treatment process performs as expected for an extended aeration system.
The operating SRT between 20 and 30 days allows influents loadings to be handled
relatively well, and the system has been able to produce an effluent TN concentration well
below the alert level of 8 mg/L.

As influent flows continue to increase beyond the current flow of 0.355 mgd, the SRT will
decrease if the MLSS continues to be operated between 2,000 mg/L and 3,000 mg/L. The
process evaluation showed that the system would operate at approximately 11 to 14 days,
which is adequate for treatment. However, it is below the typical range for extended
aeration and is more representative of conventional activated sludge systems.

Both the size of the existing secondary clarifiers and the historical sludge
settleability at the plant (i.e., SVI of 192 mL/g) limit the MLSS concentration at which
the aeration basins can be operated to a maximum recommended value of

2,000 mg/L. Operating at higher MLSS at the design flows puts the plant at the risk of
sludge blanket overflow and overloading the tertiary filters with suspended solids. The type
of extended aeration basins at the Marana WRF (long SRT, low food to microorganism
values) tends to favor the growth of filamentous bacteria that result in high SVI values.

Dynamic modeling showed that the system is very sensitive to the DO concentration at the
aeration basin and relies on low DO to achieve simultaneous nitrification and denitrification
and meet the nitrogen removal goals. As the flows continue to increase, the system will
need adjustments to maintain full nitrification (i.e., low effluent ammonia) and adequate
denitrification (i.e., effluent nitrates below 5 mg/L) in the system.

The secondary treatment process lacks redundancy because the aeration basin and
integral secondary clarifiers effectively act as a single treatment train. Additional process
basins are needed as the plant expands, and redundancy should be incorporated in future
expansions.

6.0 SOLIDS PRODUCTION
6.1 Headworks Screenings and Grit

The WREF is currently operating within the expected range for screenings and grit volume
production.

The Headworks screening equipment currently utilizes a mechanical bar screen with 3-mm
openings. For openings greater than 0.5 mm and less than 6 mm, screened materials are
classified as fine screenings. These materials include small rags, paper, and plastic
materials of various types, grit, undecomposed food waste, feces, grease, and scum.

May 2016 2-44

pw:\\Carollo/Documents\Client/AZ/Marana/10067A00/Deliverables/TM02\TM 02 (Final-Final)



The Headworks screening equipment produces approximately 8.0 cubic feet of screenings
per million gallons of wastewater (ft3)MG), based on the volume of the storage bin and the
frequency at which it is emptied. Average values for fine screenings removed from
wastewater range from 5.5 to 11.5 ft8/MG (WEF, Manual of Practice No. 8 Design of
Municipal Wastewater Treatment Plants. Fifth Edition. McGraw-Hill. New York. 2010).

Grit consists of sand, gravel, cinders, and other heavy materials that have specific gravities
or settling velocities greater than those of organic particles. Wastewater grit quantities will
vary greatly based on several factors, including location, sewer system type, industrial
waste types, the number of household garbage disposals served, and areas with naturally
sandy soils.

Grit is removed downstream of the screening equipment in parallel gravity grit removal
channels. By maintaining a constant velocity through the channel with the use of upstream
and downstream proportional weirs, these open channels allow sufficient detention time for
particles to settle.

The grit removal channels produce approximately 1.6 ft3MG, according to WRF Operations
staff estimates of grit quantities removed and the frequency. Average grit quantities for
separate collection systems range from 0.53 to 5 ft3/MG (Metcalf & Eddy., George
Tchobanoglous, Franklin L. Burton, and H. David Stensel. Wastewater Engineering:
Treatment and Reuse. 4th ed. Boston: McGraw-Hill, 2003).

6.2 Waste Solids

The Marana WREF sludge production consists of WAS from the secondary treatment
process. The WAS stream is separated from the RAS flow by a discharge valve as the RAS
stream leaves the secondary clarifiers. WAS flows into a dedicated pump station and is
then sent to the aerated sludge storage tank. The sludge is decanted by turning air off and
letting the sludge settle before the decanted supernatant (approximately half the volume) is
returned to the treatment process to concentrate the solids and reduce the sludge
quantities hauled off-site for disposal.

A private contractor currently hauls the sludge from the Marana WRF and disposes of it at
the City of Casa Grande WRF. The Town is investigating hauling its solids to the Marana
landfill, but the solids would require dewatering to pass the paint filter test required for
landfill disposal. A full evaluation of solids handling alternatives is discussed in Technical
Memorandum No. 3.

The sludge quantities at both the current and the plant design capacity conditions are
summarized in Table 2.17. Under current flows, decanting reduces the WAS volume
reduced to approximately half, which requires approximately one truckload per day to haul
the sludge off site for disposal. As discussed in Section 5.2, the current average unit WAS

May 2016 2-45

pw:\\Carollo/Documents\Client/AZ/Marana/10067A00/Deliverables/TM02\TM 02 (Final-Final)



production as a function of the plant influent BOD load of 0.87 pound TSS per pound of
influent BOD falls within the expected range for municipal wastewater treatment.

Table 2.17  Sludge Production Summary
Marana Water Reclamation Facility Master Plan
Town of Marana

Current Flow Design Flow
(0.355 mgd AADF) (0.5 mgd AADF)

Average Maximum Average Maximum

Parameter Conditions Month Conditions Month

WAS Solids (Ib/d) 551 728 827 1,075

WAS TSS (mg/L) 6,835 6,189 6,500 6,500

WAS Flow (gpd) 9,930 14,158 15,258 19,836
Hauled Sludge (gpd) 5,675 9,533 8,720 13,356 @

Notes:

(1) Based on the current reduction to 57 percent of the sludge volume achieved with decanting,
under annual average day conditions.

(2) Based on the current reduction to 67 percent of the sludge volume achieved with decanting,
under maximum month average day conditions.

At the design flow of 0.5 mgd, the average quantity of sludge hauled off site is estimated to
require more than one truckload per day with the current method of gravity decanting in the
sludge storage tank. The estimates shown for the design flow of 0.5 mgd correspond to an
operating SRT of approximately 16 to 21 days (at MMADL and AADL, respectively).
However, the estimates could be approximately 10 percent higher if the SRT is operated at
11 to 14 days due to the secondary clarifier limitations discussed in Section 5.3.2.2.

7.0 EXISTING FACILITY ELECTRICAL ASSESSMENT
7.1 Main Service

Trico Electric Cooperative provides electric service for the Marana WRF. For electricity, the
treatment facility is equipped with:

° A 480-volt, 2,000 amperes, service entrance switchboard (SES) powered from the
utility service entrance and a standby generator.

. The SES feeds a 480-volt, 2,000-amperes, auto transfer switch (ATS).

° The ATS feeds two motor control centers, PDC/MCCI and PDC1/MCC, through a bus
rated for 480-volt, 2000 amperes.

The maximum demand data recorded through the utility meter for the past 12 months show
a peak demand of 197.83 kW recorded in the month of March 2015. NEC Article 220.87
allows the peak demand to be used to calculate the size of an existing service. Based on

May 2016 2-46

pw:\\Carollo/Documents\Client/AZ/Marana/10067A00/Deliverables/TM02\TM 02 (Final-Final)



this calculation, the current load is calculated as 237 amperes. The NEC requires an
additional factor of 1.25 to be used to calculate the size of the service. Based on these
calculations, the existing 2,000 amperes service has 1,703 amperes available for plant
expansion.

7.2 Electrical Gear

During the site visit, the exterior of the electrical equipment was inspected and appeared to
be in good condition. Several pieces of electrical equipment have nameplates identifying a
date of manufacture within the last 5 to 7 years. Since electrical equipment typically has a
useful life of 15 to 20 years, the site's electrical equipment has at least 10 years until it
requires replacement.

The dates of manufacture that were found for equipment are the following: